{ KLEINFELDER
Bright People. Right Solutions.

N

APPENDIX C

Laboratory Test Results
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R-VALUE TEST REPORT
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800 700 600 500 400 300 200 100
Exudation Pressure - psi
Resistance R-Value and Expansion Pressure - Cal Test 301
Compact. Density Voist. Expansion Horizonta.l Sarvple Exud. R R
No.| Pressure ‘ Pressure Press. psi Height | Pressure Value
: pcf % . : : o Value
psi psi @ 160 psi in. psi Corr,
1 300 125.7 8.9 0.00 29 2.50 796 71 71
2 260 128.7 10.1 0.00 93 2.52 384 28 28
3 250 123.6 10.9 0.00 .95 2.56 286 27 28
Test Results Material Description
R-value at 300 psi exudation pressure =28 Silty sand - Brown
Project No.: 89241 Tested by: BK
Project:Pinon Ridge Mill Checked by: JE
Location:. PB-1 @ 0-10' Remarks:
Sample Number: 6594 Depth: 0'-10'
Date: 1/16/2008
FIGURE C1
R-VALUE TEST REPORT
KLEINFELDER PB-1 @ 0-10'




R-VALUE TEST REPORT
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800 700 600 500 400 300 200 100
Exudation Pressure - psi
Resistance R-Value and Expansion Pressure - Cal Test 301
Compact. . Expansion Horizontal Sample Exud. R
mp Density | Moist. panst . 2 . P . R
No.!| Pressure of o Pressure Press. pst Height Pressure Value Value
psi P P psi @ 160 psi in. psi Cotrr.
1 300 125.0 5.8 0.64 62 2.47 484 47 47
2 280 126.1 10.8 0.64 105 2.50 370 22 22
3 110 119.0 12.9 0.42 128 2.56 152 11 11
Test Resulis Material Description
R-value at 300 psi exudation pressure = 14 Silty sand - Brown
Project No.: 89241 Tested by: BK
Project:Pinon Ridge Mill Checked by: JE
Location: PB-5 @ 0-10' Remarks:
Sample Number: 6594 Depth: 0-10'
Date: 12/17/2007
FIGURE C2
R-VALUE TEST REPORT
KLEINFELDER PB-5 @ 010




